4 | 3 4
PARTS LIST
ITEM|QTY PART NUMBER DESCRIPTION
1 1 |Frame Casting MATERIAL: CAST ALUMINUM
2 2 [Journal, Crank Bearing MATERIAL: ALUMINUM
3 2 |R6 Ball Bearing - .375ID x .875 OD x .218 Thick
4 2 |.250 dia x 0.751g x 10-32 thread Shoulder Screw |.250 dia x .750 Ig x 10-32 thread Shoulder Screw
5 4 |0808SHCS #8-32 X 1/2" LG SHCS
6 2 |Assy - Big Gear
7 1 |Tappet Guide MATERIAL: 360 BRASS
8 4 |Tie Rod #8-32 ALLTHREAD X 4-3/8" LG
9 4 |0800NHS #8-32 HEX NUT
10 | 2 |0803COPS 10-32 X 1/4 CUP POINT SETSCREW
=
N - 4X RE-TAP 8-32 AFTER

TIE ROD INSTALLATION

0
0

11/27/2020

CHECKED

Chirico Engine Works

QA

MFG

APPROVED

TITLE

BOTTOM END ASSEMBLY

SIZE DWG NO

B Assy - Bottom End

REV

SCALE SHEET 1 OF 1

1




